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The test report is invalid without the official stamp of CVC;

2. RERRW=FMEFEE, AT B AR
Any part photocopies of the test report are forbidden without the written
permission from CVC;

3. M EER. W AL TR

The test report is invalid without the signatures of Author and Reviewer;

4. RERBLRL
The test report is invalid if altered;

5. PRI S A UG TR B AR R N R A AR H
Objections to the test report must be submitted to CVC within 15 days;

6. —MABOL, ZATR IS RO Bk I RE fh A 2L

Generally, commission test is responsible for the tested samples only;

7. *\/ﬁip‘\lug&:%EP “__» E—‘é “N” %7‘]—‘_\‘ “Z-\‘jﬁ)zﬁ ”’ 13 / 2” %7‘]—‘_\‘ “*Kﬁ?ﬂ””’ “P” %
7‘]—‘_\‘ ((i%j;” ﬁ ({/%*%”’ “F” %/j—‘—\‘ ({Z:i%ﬁ” ﬁ ((Z_\‘,%*%”o
As for the test result, “—” or “ N” means “not applicable”, “/ "means “not

testing”,“P” means “pass” and “F” means “fail”.
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fhk: TURETMIEREAOT R KIERE 3 5

Address: No.3,Tiantaiyi Road,Kaitai Avenue,Science City,Guangzhou,China
HE B 4 s (Post Code): 510663

i 1% (Tel): 020 32293888

f&  E(FAX): 020 32293889

E-mail: office@cvc.org.cn

http: //www.cvc.org.cn
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